
TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001234170000 23514-120-0000 Cover, Shift Rod 1

2 PJ00000905200500 B05-M6×16-57 Cross Large Plate Head Screw M6×16 1 M6 × 16

3 BGB96.1-6 B03-6-B7 Plain Washer 6 6 6 × 18 × 1.6

4 P301001234130000 23515-120-0000 Gearshift Knob 1

5 P302001234100000 23550-120E-0000 Shifting Operation 1

6 BGB16674-M8×16 B05-M8×16-57 Hexagon Flange Bolt M8×16 1 M8 × 16

7 PJ00000906050600 90691-102-0001 Washer 8.5×28×1.5 1 8 × 28 × 1.5

8 PJ00000962000600 23509-120E-0000 Gear Shift Spring 1

9 P302001234700000 2355A-120E-0000 Gearshift Arm 1

10 BGB6187-M6 B09-M6-27 Hexagon Flange Locked Nut M6 4

11 P3020012342A0000 23520-120E-0000 Gear Lever I 1

12 P3020012345A0000 23580-120E-0000 Steering  Arm I, Gearshift 1

13 PJ00000929701500 90694-115-0001 Step Pin 12×65 1 12 x 62

14 PJ00000908050010 73382-112-0000 R Type Pin B 1

15 PJ000006105A0000 61050-120E-0000 Reverse Spacing Cable A 1

16 PJ000002341A0000 23440-120E-0000 Gear Shift Cable B 1

17 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 1 M6 × 16

18 P3020012332A0000 24110-120E-0000 Gearshift Arm 1

 

 

 

 

 

 

 

 

TORNADO 250 SPORT (2015 +)

SHIFT OPERATING SYSTEM

1 WWW.NORDIKMOTOR.COM
All rights reserved

NORDIK MOTOR CANADA



TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P302001511000000 5110A-120E-0000 Frame Joint Parts 1

2 PJ00000929701500 90694-115-0001 Step Pinφ12×65 2 12 x 62

3 BGB16674-M6×12 B05-M6×12-57 Hexagon Flange Bolt M6×12 24 M6 × 12

4 PJ00000908050010 73382-112-0000 R Type Pin B 4

5 PJ00000931100300 94145-112-0004 Rubber Washer∅13×10 4 12 × 23 × 16

6 PJ00000929700500 73381-112-0000 Step Pin Φ12×47 2

7 P302001727100000 Bed Gas Spring 1

8 PJ00000933400000 94011-112-0000 H-Shaped Rubber Ring 2

9 BGB6187-M6 B09-M6-27 Hexagon Flange Locked Nut M6 2

10 P302001515540000 72401-120E-0000 Seat Support Plate I 1

11 PJ00000931550000 94122-119E-0000 Spiral Cushion Gasket 2

12 P302001515370000 54237-120E-0000 License Mounting Plate 1

13 P301001825070000 83703-120-0000 Rear Lower Protective Plate 1

14 P301001825060000 83702-120-0000 Middle Lower Protective Plate 2

15 P301001825050000 83701-120-0000 Front Bottom Protective Plate 1

16 P115000515240000 51304-115-0000 Cap Washer 24

17 PJ00000931100200 94145-115-0001 Rubber Wahser Φ12×Φ25×5.5 2 12 × 24 × 6

18 PJ00000906050800 90691-112-0005 Plain Washer Φ12×24 2 13 × 24 × 2

19 BGB93-8 B01-8-B7 Spring Washer Φ8 4

20 P302001727000000 73380-120E-0000 Bed Gas Spring Assy 1

21 BGB6177.1-M8 B22-M8-27 Hexagon Flange Nut M8 2 M8

22 P302001515100000 83539-120E-0000 Mounting Plate, Front Segment Of Roof Rod 2

23 BGB70.1-M8×25 93432-0802-5060 Socket Hexagon Screw M8×25 4 M8×25

24 BGB923-M8 90442-101-0007 Cap Nut M8 4 M8

25 PJ00000924200000 82021-115-0001 Plastic Plug 40×25 2 40 x 25

26 BGB16674-M6×16 93107-0601-6060 Hexagon Flange Bolt M6×16 6 M6×16
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 BGB16674-M10×1.25×155 B06-M10×1.25×155-57 Hexagon Flange Bolt M10×1.25×155 2 M10 × 1.25 × 155

2 BGB6187-M10×1.25 B10-M10×1.25-27 Hexagon Flange Locked Nut M10×1.25 2 M10 × 1.25

E013000100000001 10000-013-0000 Engine Completed Assy For American Market 1

E013000100000002 Engine Completed Assy For Eourpean Market 1

4 P301001825190000 54664-120E-0000 Engine Decorative Cover I 1

5 BGB16674-M6×40 B05-M6×40-57 Hexagon Flange Bolt M6×40 2 M6 × 40
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P302001823010000 82601-120E-0000 Dash Board 1

2 P302001823030000 89822-120E-0000 Sundry Box Cover 1

3 P115000895100000 83354-119-0000 Locker,Sundry Box 1

4 P301001515010000 82563-120-0000 Gearshift Lever Cover 1

5 PJ00000932050100 94004-120-0000 Gearshift Boot B 1

6 P1150008230A0000 82603-115-0000 Plastic Hinges ,Sundry Box 2

7 BGB845-ST3.9×13 B18-ST3.9×13C-W7
Plate Head Tapping Screw With Cross Recess 
St3.9×13

8 ST3.9 × 13

8 PJ00000905200100 90542-102-0001 Cross Large Plate Head Screw M5×16 2 M5 × 16

9 PJ00000932000100 94005-120E-0000 Dust Sleeve B, Parking Pedal 1

10 P302001515280000 56151-120E-0000 Parking Decorative Cover 1

11 PJ00000902250100 90161-101-0013 Socket Hexagon Screw M6×16 10 M6 × 16

12 PJ00000903500200 90441-102-0001 Nut Holder M6×6 12 M6 × 2

P30200182208000012 Front Panel:  White

P30200182208000022 Front Panel:  Black

P30200182208000033 Front Panel:  Red

P30200182208000040 Front Panel: Orange

P30200182208000062 Front Panel:  Dark Green

P30200182208000070 Front Panel: Blue

P30200182208000091 Front Panel:  Silver

P30200182208000092 Front Panel: Green Camouflage

P30200182208000093 Front Panel:Vista Camouflage

14 P302001822010000 82501-120E-0000 Mounting Plate ，Headlight 1

15 PJ00000905200400 90161-101-0013 Cross Large Plate Head Screw M6×12 5 M6 × 16
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

P30200182209000012 Cover Of Front Panel: White $3.03

P30200182209000022 Cover Of Front Panel: Black $3.03

P30200182209000033 Cover Of Front Panel: Red $3.03

P30200182209000040 Cover Of Front Panel: Orange $3.03

P30200182209000062 Cover Of Front Panel: Dark Green $3.03

P30200182209000070 Cover Of Front Panel: Blue $3.03

P30200182209000091 Cover Of Front Panel:  Silver $7.09

P30200182209000092 Cover Of Front Panel:Green Camouflage $7.09

P30200182209000093 Cover Of Front Panel:Vista Camouflage $7.09

17 P311001822110000 82623-119-0000 Knob Switch 2 $0.22

18 PJ00000933500000 94011-119-0000 Rubber Sleeve, Knob Switch 2 $0.17

19 P302001823080000 82613-120E-0000 Dashboard Cover 1 $1.37

20 PJ00000902250000 90161-118-0008 Socket Hexagon Screw M6×12 2 $0.09

21 BGB70.3-M6×20 B40-M6×20-57 Hexagon Countersunk Head Screws M6×20 2 $0.15

22 BGB6177.1-M6 B22-M6-27 Hexagon Flange Nut M6 3 $0.12 M6

23 P302001361000000 36100-120E-0000 Meter Assy 1 $46.77

24 P311001371200000 37520-119-0000 Light Switch 1 $3.23

25 P311001371250000 37540-119-0000 High/Low Light Switch 1 $3.23

26 P311001371350000 37560-119-0000 Turning Light Switch 1 $3.23

27 PJ00000903500300 90441-102-0001 Nut Holder M6X2 7 $0.12 M6 × 2

28 P311001371300000 37550-119-0000 Emergency Light Switch 1 $3.23

29 P301001371750000 32310-120-0000 Dc Socket 1 $4.44

30 BGB6177.1-M5 B22-M5-27 Hexagon Flange Nut M5 2 $0.05 M5

31 PJ00000905200500 90542-102-0003 Cross Large Plate Head Screw M6×16 2 $0.12 M6 × 16

  

  

FRONT PANEL (2/2)
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000903500200 90441-102-0001 Nut Holder M6×6 26 M6 × 2

2 PJ00000902250100 90161-101-0013 Socket Hexagon Screw M6×16 12 M6 × 16

3 PJ00000902250400 90161-101-0003 Socket Hexagon Screw M6×20 4 M6 × 20

4 P302001822100000 83202-120E-0000 Right Fender I,Front Cover 1

5 P302001822070000 83201-120E-0000 Left Fender I,Front Cover 1

6 P302001824120000 83425-120E-0000 Right Board I 1

7 P302001824060000 83424-120E-0000 Left Board I 1

8 P302001825030000 82334-120E-0000 Rear Fender I 1

9 P302001825040000 82335-120E-0000 Rear Fender Ii 1

10 P302001515170000 73811-120E-0000 Decoration Plate , Side Fender (Front Left) 1

11 P302001515180000 73812-120E-0000 Decoration Plate , Side Fender (Front Right) 1

12 PJ00000905200500 90542-102-0003 Cross Large Plate Head Screw M6×16 14 M6 × 16
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P302001824010000 82115-120E-0000 Front Fender 1

2 PJ00000902250100 90161-101-0013 Socket Hexagon Screw M6×16 30 M6 × 16

3 P30200182910000023 82402-120E-0000 Adjustable View Plate 1

4 P302001829060000 32233-120E-0000 Battery Cover 2

5 P311001822110000 82623-119-0000 Knob Switch 2

6 PJ00000933500000 94011-119-0000 Rubber Sleeve, Knob Switch 2

7 P30200182405000023 82356-120E-0000 Seat Lower Protective Plateⅰ 1

8 P302001824210000 82807-120E-0000 Footrest 1

9 PJ00000903500200 90441-102-0001 Nut Holder M6×6 20 M6 × 2

10 P302001826030000 82348-120E-0000 Backrest Backplate I 1

11 P301001824140000 17157-120-0000 Primary Air Filter Net 1

12 P301001515260000 54672-120-0000 Pressure Plate,Primary Filter Net 1

13 PJ00000905200000 PB19-M5×12-22 Pan Head Screw With Cross Recess M5×12 2 ST4.2 × 13

14 P312001515620000 54781-119E-0000 Tuning Window Handle 1

15 BGB6177.1-M5 B22-M5-27 Hexagon Flange Nut M5 2 M5

16 PJ00000931000300 94146-116-0001 Rubber Plug Φ29×Φ37 1 29 × 36 × 8

17 PJ00000905200500 90542-102-0003 Cross Large Plate Head Screw M6×16 6 M6 × 16

18 P303001515250000 54728-112G-0000 Starter Relay Lug 2

19 BGB845-ST4.2×13 90541-115-0001
Pan Head Self-Tapping Screw With Cross Recess 
St4.2×13

2 ST4.2×13

20 BGB6177.1-M6 B22-M6-27 Hexagon Flange Nut M6 2 M6
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000902250100 90161-101-0013 Socket Hexagon Screw M6×16 14 M6 × 16

2 PJ00000903500200 90441-102-0001 Screw Clip M6 20 M6 × 2

3 PJ00000905200500 90542-102-0003 Cross Large Plate Head Screw M6×16 22 M6 × 16

4 BGB845-ST4.2×13 90541-115-0001
Pan Head Self-Tapping Screw With Cross Recess 
St4.2×13

4 ST4.2 × 13

5 BGB16674-M6×25 93107-0602-5060 Hexagon Flange Bolt M6×25 6 M6 × 30

6 PJ00000931150200 94142-120E-0011 Damping Pad Φ10×11 2

7 P302001828070000 73332-120E-0000 Rear Left Fender Cover I 1

P30200182701000012 73334-120E-0000 Left Board Of Bed: White 1

P30200182701000022 Left Board Of Bed: Black

P30200182701000033 Left Board Of Bed: Red

P30200182701000040 Left Board Of Bed: Orange

P30200182701000062 Left Board Of Bed: Dark Green

P30200182701000070 Left Board Of Bed: Blue

P30200182701000091 Left Board Of Bed:Silver

P30200182701000092 Left Board Of Bed: Green Camouflage

P30200182701000093 Left Board Of Bed:Vista Maple Camouflage

9 P302001827050000 73331-120E-0000 Plastic Cargo Box 1

P30200182702000012 73335-120E-0000 Right Board Of Bed:  White 1

P30200182702000022 Right Board Of Bed:  Black

P30200182702000033 Right Board Of Bed: Red

P30200182702000040 Right Board Of Bed: Orange

P30200182702000062 Right Board Of Bed: Dark Green

P30200182702000070 Right Board Of Bed: Blue

P30200182702000091 Right Board Of Bed:Silver 

P30200182702000092 Right Board Of Bed: Green Camouflage

P30200182702000093 Right Board Of Bed:Vista Camouflage

11 P302001828080000 73333-120E-0000 Rear Right Fender Cover I 1

12 P302001827030000 73517-120E-0000 Front Board,Cargo Bed 1

13 P302001515490000 73543-120E-0000 Left/Right Guard Bar 2

14 P302001515480000 73544-120E-0000 Front Guard Bar 1

15 BGB96.1-6 B03-6-B7 Plain Washer 6 5

16 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 1 M6 × 16

17 P302001353500000 35250-120E-2000 Rear Position Light Assy. （L） 1

18 P302001353750000 35270-120E-2000 Rear Position Light Assy. （R） 1

19 BGB6177.1-M6 B22-M6-27 Hexagon Flange Nut M6 6 M6
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000902250100 90161-101-0013 Socket Hexagon Flat Head Screws M6×16 10 M6 × 16

2 PJ00000903500200 90441-102-0001 Nut Holder M6×6 8 M6 × 2

3 BGB845-ST4.2×13 90541-115-0001 Cross Small Plate Head Tapping Screwst4.2×13 8 ST4.2 × 13

4 BGB96.1-6 B03-6-B7 Plain Washer 6 4

5 BGB91-2×25 B12-2×25-W7 Cotter Pin 2×25 4

6 PJ00000929702000 73395-120E-0000 Step Pin Φ6×22 2

7 PJ000007292A0300 73320-120E-0000 Cargo Bed Door Cable D 2

8 P302001895600000 73391-120E-0000 Lock Axis，Cargo Door 2

9 P302001827090000 73516-120E-0000 Inner Scaleboard, Cargo Door 1

10 P302001515500000 73525-120E-0000 Support Plate,Bed Door 1

11 P312001515940000 73503-117-0000 Pressing Plate,Rotating Liner Tube 2

12 P302001515880000 73501-120E-0000 Rotating Liner Tube 1

13 PJ00000924500200 82022-117-0009 Bush Φ10.5×Φ18×Φ22.5×13 2 10.2 × 17.8 × 22.5 × 13

14 P302001827040000 73336-120E-0000 Cargo Bed Door Plate 1

15 P102000348100000 34820-102-0000 Rear Reflector 2

16 P117000895500000 73360-117-0000 Door Switch Comb.,Cargo Bed 1

17 BGB6177.1-M5 B22-M5-27 Hexagon Flange Nut M5 2 M5

18 PJ00000929700100 73395-112-0000 Step Pin 2

19 BGB16674-M8×16 B05-M8×16-57 Hexagon Flange Bolt M8×16 2 M8 × 16

20 BGB91-2×25 B12-2×25-W7 Cotter Pin 2×25 2

21 P309001515920000 73341-117-0000 Hinge Plate,Bed 2

22 PJ00000905200400 90542-103-0002 Cross Large Plate Head Screw M6×12 2 M6 × 12
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 8 M6×16

2 BGB16674-M6×20 B05-M6×20-57 Hexagon Flange Bolt M6×20 4 M6×20

3 P302001515890000 7335A-120E-0000 Cargo Anti-Roll Lever 1

4 PJ00000933050000 94068-115-0000 Handle Rubber Sleeve 2

5 P302001518100000 7330A-120E-0000 Bed Baseplate 1

6 PJ00000961000700 95081-112-0009 Tension Spring H Φ1.8×Φ14×42 2 2 x 14 × 40

7 P117000895300000 73370-117-0000 Bed Door Locks 2

8 PJ00000931400000 94144-112-0001 Damping Pad Φ14×29,Balancing Lever 4

9 P112000515900000 73342-112-0000 Mounting Cap,Cushion Rubber 4
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001172000000 17100-120-0000
Secondary Air Filter Assy

1

2 P112000172010000 17101-112-0000 Secondary Filter 1

3 P112000172040000 17102-112-0000 Secondary Filter Cap 1

4 PJ00000907100600 17103-112-0000 Elastic Hoop G 1

5 P1120001722A0000 17104-112-0000 Secondary Filter Element 1

6 P301001515970000 9077A-120-0000 Air Filter Hoop 1

7 BGB6183.2-M6 B09-M6-27 Hexagon Flange Locked Nut M6 1 M6

8 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 4 M6×16

9 BGB16674-M8×16 B05-M8×16-57 Hexagon Flange Bolt M8×16 2 M8×16

10 PJ00000907300700 90751-115-0004 Locking Hoop H40-60 1

11 PJ00000907300800 90751-115-0004 Locking Hoop I 2 50-70

12 P301001171080000 17106-120-0000 Secondary Outlet Pipe Conneting Sleeve Ⅰ 1

13 P301001171080000 17172-112-0000 Primary Air-Out Pipe Bush I 1

14 P301001171000000 17150-120-0000 Primary Air Filter 1

15 PJ00000907100400 46174-115-0001 Elastic Hoop E-Φ11 1 11

16 P3010011712A0000 17156-120-0000 Primary Air Filter Core 1 初级空滤器滤芯组合

17 P301001171010000 17151-120-0000 Primary Air Filter Shell 1 初级空滤器壳

18 P103000172210000 17163-103-0000 Connecting Bush I,Clutch Air-Inlet Pipe 3 离合器冷却进出气管接头

19 PJ00000907300800 90751-112C-0011 Locking Hoop I 7 螺丝抱箍φ32-50

20 P301001172190000 17162-120-0000 Clutch Intake Pipe Ⅰ 1 离合器冷却进气管组合

21 P301001172160000 17164-120-0000 Air-Out Pipe,Clutch 1 离合器冷却出气管组合

22 BGB96.1-6 B03-6-B7 Plain Washer 6 3 平垫φ6×φ18×1.6

23 P301001188010000 16516-120-0006 Egr Tube 1 废弃回收管

24 PJ00000964001400 23533-115-0000 Steel Hoop Φ15 1 钢丝夹

25 P301001171020000 Drainage Cap 1
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P3010015230A0000 5710A-120-0000 Front Left Upper Swing Arm 1 (L) 

2 P3010015240A0000 5711A-120-0000 Front Right Upper Swing Arm 1 （R）

3 P3010015235A0000 5712A-120-0000 Front Left Lower Swing Arm 1 （L）

4 P3010015245A0000 5713A-120-0000 Front Right Lower Swing Arm 1 （R）

5 PJ00000929002800 57012-120-0000 Columniform Bush Φ10.2×Φ15×50 8

6 PJ00000924500600 54842-103-0000 Turnup Plastic Bush Φ15×Φ21 16

7 BGB16674-M10×1.25×70 B06-M10×1.25×70-57 Hexagon Flange Bolt M10×1.25×70 8 M10×1.25×70

8 BGB6187-M10×1.25 B10-M10×1.25-27 Hexagon Flange Locked Nut M10×1.25 8 M10×1.25

9 PJ000005250A0500 62410-102-0000 Ball Joint F,Steering Knuckle 4

10 BGB894.1-d0=30 PB20-30-BB Circlip D0=30 4 d=30

11 P301001527100000 62210-120-0000 Front Left Knuckle Assy 1 (L) 

12 P301001527200000 62230-120-0000 Front Right Knuckle Assy 1 （R）

13 P301001825080000 82104-103-0000 Front Swing Arm Shield (L) 1

14 PJ00000905200500 90542-102-0003 Cross Large Plate Head Screw M6×16 4 M6×16

15 BGB91-2×30 B12-3×30-W7 Cotter Pin 2×30 4 3×30

16 P301001825090000 82104-103-0000 Front Swing Arm Shield (R) 1

17 BGB9459-M10×1.25 B11-M10×1.25-21 Hexagon Thin Slotted Nut  M10×1.25 4

18 P301001523000000 ERP Front Left Upper Swing Arm Assy 1

19 P301001523500000 ERP Front Right Upper Swing Arm  Assy 1

20 P301001524000000 ERP Front Left Lower Swing Arm  Assy 1

21 P301001524500000 ERP Front Right Lower Swing Arm  Assy 1

22 P102000525000000 ERP Upper Ball Joint Assy, Knuckle 4
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P3010015274A0000 5751A-120-0000 Anti-Roll Bar, Front Suspension 1

2 P301001527500000 57520-120-0000 Tie Rod , Ani-Roll Bar 2

3 BGB16674-M8×35 B05-M8×35-57 Hexagon Flange Bolt M8×35 2 M8×1.25×35

4 BGB16674-M8×30 B05-M8×30-57 Hexagon Flange Bolt M8×30 2 M8×1.25×30

5 BGB6187-M8 B09-M8-27 Hexagon Flange Locked Nut M8 4 M8×1.25

6 P112000515900000 73342-112-0000 Mounting Cap,Cushion Rubber 2

7 BGB16674-M6×20 93107-0602-0060 Hexagon Flange Bolt M6×20 4 M6×20

8 PJ00000931400000 94144-112-0001 Damping Pad Φ14×29,Balancing Lever 2

9 PJ00000521000600 52100-120-0000 Front Shock Absorber 2

10 BGB16674-M10×1.25×50 B06-M10×1.25×50-57 Hexagon Flange Bolt M10×1.25×50 4 M10×1.25×50

11 BGB6187-M10×1.25 B10-M10×1.25-27 Hexagon Flange Locked Nut M10×1.25 4 M10×1.25
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE

1 P302001532100000 5724A-120E-0000 Rear Suspension 1

2 PJ000000040A0000 18161-120-0000 Suspension Bushing A,Engine 2

3 BGB16674-M12×1.25×70 B06-M12×1.25×70-57 Hexagon Flange Bolt M12×1.25×70 2 M12×1.25×70

4 BGB6187-M12×1.25 B10-M12×1.25-27 Hexagon Flange Locked Nuts M12×1.25 2 M12×1.25

5 PJ00000551000700 55100-120E-0000 Rear Shock Absorber 2

6 BGB16674-M10×1.25×50 B06-M10×1.25×50-57 Hexagon Flange Bolt M10×1.25×50 2 M10×1.25×50

7 BGB6187-M10×1.25 B10-M10×1.25-27 Hexagon Flange Locked Nut M10×1.25 4 M10×1.25

8 P301001532200000 56149-120-0000 Sprocket Cover Bracket 1

9 BGB16674-M8×16 B05-M8×16-57 Hexagon Flange Bolt M8×16 2 M8×1.25×16

10 P301001828090000 53227-120-0000 Chain Protecing Cover Ⅰ 1 Ⅰ

11 P301001828100000 53228-120-0000 Chain Protecing Cover  Ⅱ 1 Ⅱ

12 PJ00000902250100 90161-101-0013 Socket Hexagon Screw M6×16 10 M6×16

13 PJ00000903500200 90441-102-0001 Nut Holder M6×6 2 M6×2

14 P301001825170000 53262-120-0000 Brake Disc Shield Ⅱ 1

15 P301001532300000 82227-120-0000 Dust Proof Cover, Rear Suspension 4

16 BGB16674-M10×1.25×55 B06-M10×1.25×55-57 Hexagon Flange Bolt M10×1.25×55 2 M10×1.25×55

17 BGB6177.1-M6 B22-M6-27 Hexagon Flange Nut M6 3 M6
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001611000000 ERP规则新增 Steering Wheel Assy 1

2 P311001611400000 ERP规则新增 Horn Switch 1

3 P311001611200000 63423-115-0000 Fixed Cap, Steering Wheel 1

4 BGB70.1-M5×20-B B15-M5×20-30 Inner Hexagon Bolt M5×20（Stainless Steel） 6 M5×20

5 P311001611300000 ERP Adapter Sleeve, Steering Wheel 1

6 P302001621100000 62130-120E-0000 Steering Column Assy 1

7 BGB6187-M12×1.25 B10-M12×1.25-27 Hexagon Flange Locked Nuts M12×1.25 1 M12×1.25

8 P301001641000000 62600-120-0000 Steering Gear Assy 1

9 P311001823050000 62111-119-0000 Steering Column Cover Ⅰ 1

10 BGB6187-M10×1.25 B10-M10×1.25-27 Hexagon Flange Locked Nut M10×1.25 3

11 BGB16674-M8×20 B05-M8×20-57 Hexagon Flange Bolt M8×20 3 M8×20

12 P301001372000000 37200-120-0000 Ignition Switch Assy 1

13 P302001621300000 62700-120E-0000 Direction Driveshaft Assy 1

14 BGB16674-M10×1.25×25 B06-M10×1.25×25-57 Hexagon Flange Bolt M10×1.25×25 3 M10×1.25×25

15 BGB16674-M8×30 B05-M8×30-57 Hexagon Flange Bolt M8×30 3 M8×30

16 BGB97.1-8 B04-8-B7 Plain Washer 8 3 8×16×1.6

17 BGB93-8 B01-8-B7 Spring Washer Φ8 6 8

18 P301001823070000 62112-120-0000 Steering Colum Cover Ⅲ 1

19 P301001823060000 62113-120-0000 Steering Colum Cover Ⅱ 1

20 BGB845-ST3.9×13 B18-ST3.9×13C-W7
Plate Head Tapping Screw With Cross Recess 
St3.9×13

4 ST3.9×13

21 P311001346110000 34523-119-0000 Insulation Spacer For Horn 1 1

22 P301001621600000 6214A-120-0000 Junction Plate, Steering Rod 1

23 P301001641110000 新规则 Steering Rod 2

24 P311001346120000 34524-119-0000 Insulation Spacer 2 For Horn 1 Ⅱ

25 BGB889.1-M4-D 889.1-4-00-01 Hexagon Nylon Self-Lock Nut M4 1

 STEERING WHEEL PARTS (1/2)
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

26 BGB9459-M10×1.25 B11-M10×1.25-21 Hexagon Thin Slotted Nut  M10×1.25 4

27 BGB70.1-M4×12 70.1-4-12-01 Pan Head Screw With Cross Recess M4×16 1 M4×12

28 BGB91-2.5×30 B12-2.5×30-W7 Cotter Pin 2.5×30 4

29 BGB93-10 B01-10-B7 Spring Washer Φ10 5 10

30 P311001346150000 34501-120-0000 Connection Strap For Horn 1

31 P301001611100000 63400-120-0000 Steering Wheel 1

32 P301001641180000 ERP Steering Gear Cover 1

33 BGB276-6003-2RZ 62637-120-0000 Bearing 6003-2Rz 1 6003-2RZ

34 BGB276-6004-2RZ 62638-120-0000 Bearing 6004-2Rz 1 6004-2RZ

35 P301001641220000 ERP Traversing Pinion 1

36 P301001641190000 ERP Steering Gear Base 1

37 P301001641210000 ERP Traversing Pinion Shaft 1 62634-120-0000

38 BGB276-6202-2RZ 62639-120-0000 Bearing 6202-2Rz 1 6202-2RZ

39 BGB276-6300-2RZ 62640-120-0000 Bearing 6300-2Rz 1 6300-2RZ

40 P301001641170000 62636-120-0000 Steering Gear Gasket 1

41 P102000641150000 62512-103-0000 Right Ball Joint 2

42 P102000641140000 62511-103-0000 Left Ball Joint 2

43 P301001641100000 62510-120-0000 Steering Rod 1

44 P107000641120000 62515-107-0000 Left Hexagon Nut 2 （L）

45 P107000641130000 62514-107-0000 Right Hexagon Nut 2

46 PJ00000908020100 ERP Locating Pin Φ8×Φ6.5×12 2
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001811100000 Fuel Tank 1

2 P301001395000000 39500-120-0000 Fuel Pump (Tectorial) 1

3 P107F00811530000 39505-107F-0000 Oil Pump Cover 1

4 P311001811400000 81132-119-0000 Fuel Tank Cover 1

5 BGB16674-M8×25 B05-M8×25-57 Hexagon Flange Bolt M8×25 1 M8×1.25×25

6 BGB16674-M6×25 B05-M6×25-57 Hexagon Flange Bolt M6×25 1 M6×25

7 P301001165110000 16514-120-0049 Fuel Pipe I 1

8 P301001165240000 16502-120-0015 Aluminum Foil Insulation Bellows I 1 14×17×770

9 PJ00000907200000 90401-010-0000 Holddown Hoop A 2 14.8

10 P112000165690000 16513-112-0013 Pipe Φ6×Φ10×760,Fuel Tank(Epa) 1 EPA

11 PJ00000907100200 90752-115-0001 Elastic Hoop C 1 9

12 P301001811000000 81140-120-0100 Fuel Tank Assy (Tectorial) 1

13 PJ00000929302100 90692-120-0017 Bush Φ8×Φ10×Φ20×7 2 7×9.5×20×7

14 BGB97-6 Plain Washer 6 2
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P302001711100000 71100-120E-0000 Seat Cushion Com. I 1

2 P302001712100000 71410-120E-0000 Backrest 1

3 PJ00000932600100 71771-116-0000 Right Sheath,Safety Belt Socket 1 （R）

4 BGB16674-M10×1.25×20 B06-M10×1.25×20-57 Hexagon Flange Bolt M10×1.25×20 4 M10×1.25×20

5 P312001751200000 71750-119E-0000 Safety  Belt Lock Com. 2

6 PJ00000902100400 90181-115-0002 Hexagon Step Bolt M10×Φ14×5×22 4 M10×1.25×20-φ14×5

7 BGB6187-M10×1.25 B10-M10×1.25-27 Hexagon Flange Locked Nut M10×1.25 6 M10×1.25

8 PJ00000905200500 90542-102-0003 Cross Large Plate Head Screw M6×16 6 M6×16

9 P312001751100000 71710-119E-0000 Safety Belt 2

10 PJ00000932600000 71751-116-0000 Left Sheath,Safety Belt Socket 1 （L）

11 P302001826070000 71417-120E-0000 Back Rest Strip 1

12 PJ00000902250100 90161-101-0013 Socket Hexagon Screw M6×16 4 M6×16

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

BACKREST AND SEAT BELTS

18 WWW.NORDIKMOTOR.COM
All rights reserved

NORDIK MOTOR CANADA



TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000411210600 41170-120-D400 Front Tyre 2

2 PJ00000411221400 41120-102-1300 Front Rim 2 106

3 P102000461100000 62310-102-0000 Mounting Bracket Assy, Front Hub 2

4 P102000444530000 41105-102-0000 Front Disc Brake Plate 2

5 PJ00000410040500 83102-115-0000 Wheel Cap F 2 Ⅱ

6 PJ00000903450000 90431-102-0000 Nut M10×1.25 8 M10

7 BGB97-16 90691-102-0013 Plain Washer 16 2 8×24×2

8 BGB91-3×30 B12-3×30-W7 Cotter Pin 3×30 2 3×30

9 P102000825130000 41112-102-0000 Protective Cover I, Brake Disc 2

10 PJ00000905200400 90542-102-0003 Cross Plate Head Screw M6×12 4 M6×16

11 BGB276-6004-2RZ ERP Bearing 6003-2Rz 2

12 P102000911260000 ERP Inner Oil Seal Φ25×Φ42×7, Front Knuckle 2

13 P102000557030000 ERP Bearing Inner Sleeve, Knuckle 2

14 BGB276-6202-2RS ERP Bearing 6202-2Rs 2

15 BGB13871-φ22×φ35×7 ERP Oil Seal Φ22×Φ35×7 2

16 P102000461110000 ERP Mounting Bracket , Front Hub 2

17 P302001460010000 62331-115-0000 Knurling Bolt 8 M10×30

18 P102000521110000 ERP Oil Seal Bushing, Knuckle 2

19 PJ00000902200000 90101-115-0000 Inner Hexagon Cone Step Bolt M8 8 M8×15-15×5

20 P102000461000000 62310-102-0000 Mounting Bracket  With Plate, Front Hub 2

21 BGB9459-M20×1.5 47203-102-0000 Hexagon Thin Slotted Nut  M20×1.5 2

22 P1150004113A0000 41275-115-0000 Valve Core 2
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE

1 PJ00000411610600 41270-120-E400 Carlisle Tyre At22×10-10 2

2 PJ00000411621400 41250-120-1M00 Rear Rim 2

3 PJ00000903450000 90431-102-0000 Nut M10×1.25 8 M10

4 P301001533010000 46160-120-0000 Rear Axle 1

5 PJ00000410040500 83103-115-0000 Wheel Cap F 2 Ⅱ

6 BGB91-3.2×50 47204-102-0000 Cotter Pin 3.2×50 2 2.5×60

7 BGB9459-M20×1.5 47203-102-0000 Hexagon Thin Slotted Nut  M20×1.5 2 M20×1.5

8 BGB93-20 B01-20-B7 Spring Washer Φ20 2 20

9 BGB97-20 46110-102-0000 Plain Washer 20 2 20×42×4

10 P301001462100000 62330-120-0000 Mounting Bracket  , Rear Hub 2

11 P301001533140000 41218-120-0000 Spacing Bush I 1

12 P301001533090000 46155-120-0000 Rear Axle Connection Seat I 1

13 P301001533120000 53001-120-0000 Chain Adjuster 2

14 BGB16674-M10×1.25×55 B06-M10×1.25×55-57 Hexagon Flange Bolt M10×1.25×55 4 M10×1.25×55

15 BGB6187-M10×1.25 46118-102-0000 Hexagon Flange Locked Nut M10×1.25 4 M10

16 P301001533020000 46163-120-0000 Sprocket Mounting Seat 1

17 P301001533030000 46162-120-0000 Sprocket I 1

18 BGB16674-M10×1.25×28 46161-102-0000 Hexagon Flange Bolt M10×1.25×28 4 M10×28

19 BGB93-10 B01-10-B7 Spring Washer Φ10 4 10

20 BGB97.1-10 B04-10-B7 Plain Washer 10 4 10×20×2

21 BGB6187-M10×1.25 46118-102-0000 Hexagon Flange Locked Nut M10×1.25 4 M10

22 P301001444570000 41201-120-0000 Parking Disc Brake Plate 1

23 BGB70.1-M8×20 B15-M8×20-37 Hexagon Socket Cap Screw  M8×20 4 M8×20

24 BGB93-8 B01-8-B7 Spring Washer Φ8 4 8

25 BGB97-8 B04-8.4-B7 Plain Washer 8 4 8.4×16×1.6

REAR AXLE COMPONENT (1/2)
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

26 P301001533060000 46106-120-0000 Mounting Seat, Brake Disc 1

27 P301001533110000 46156-120-0000 Mounting Seat Ii,Rear Axle 1

28 P301001533150000 47173-120-0000 Spacing Bush Ii 1 IV

29 P302001253100000 25400-120-0000 Drive Chain  I 1 520-72

30 P301001533130000 41263-120-0000 Decorative Cover, Chain Adjuster 2

31 P301001363000000 36300-102-0000 Speed Sensor 1

32 P301001533000000 46100-120-0000 Rear Axle Assy 1

33 P301001928100000 46157-120-0000 Deep Groove Ball Bearing Φ32×Φ62×14 3 61908

34 P301001911130000 46105-120-0000 Oil Seal46×62×8 3

35 PJ00000911011400 ERP Oil Seal42×55×8 1

36 P301001903050000 ERP Hexagon Nut M36×1 2

37 P301001903060000 ERP Locking Nut M31×1 2

38 P301001533170000 ERP Spacing Bush Iii 1

39 BGB895.2-32 ERP Steel Circlip Φ32 ,Shaft 1

40 P301001533180000 ERP Spacing Bush Iv 1

41 P301001533190000 ERP Spacing Bush V 1

42 P1150004113A0000 41275-115-0000 Valve Core 2

43 P302001460010000 ERP Knurling Bolt 8
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001192000000 19200-120-0000 Radiator Assy 1

2 P103000192030000 19201-103-0000 Damping Washer 2

3 BGB16674-M6×25 B05-M6×25-57 Hexagon Flange Bolt M6×25 2 M6×25

4 P116000192700000 19650-116-0000 Water Inlet 1

5 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 5 M6×16

6 P301001190190000 19005-120-0000 Water Inlet Pipe Iv 1

7 PJ00000907300300 90751-102-0002 Looking Hoop D,Screw 10 20×32

8 P301001190050000 19001-120-0000 Outlet Water Pipe Ⅱ 1 （L)

9 P301001190180000 19002-120-0000 Water Inlet Pipe Iii 1 （R)

10 P301001190040000 19017-120-0000 Outlet Pipe I 1 Ⅰ

11 P301001190030000 19018-120-0000 Water Inlet Pipe Ii 1 Ⅱ

12 PJ00000907100300 90752-115-0002 Elastic Hoop D Φ10 1 10

13 PJ00000907100200 90752-115-0001 Elastic Hoop Cφ9 1 9

14 P301001190120000 19061-120-0000 Metal Water Pipe Ⅰ 2

15 P301001190170000 19038-120-0000 Fixing Pipe Clamp(M Type) 2

16 P3010011932A0000 19041-120-0000 Secondary Water Tank 1

17 P3010011931A0000 19042-120-0000 Secondary Water Tank Cover 1

18 P301001193130000 81123-120-0000 Inlet Water Pipe,Secondary Water Tank 1

19 P301001825270000 ERP Water Tank Shield 1

20 P3010011926A0000 ERP Water Tank 1

21 P3010011924A0000 ERP Cooler Fan 1

22 PJ00000907300200 ERP Looking Hoop C 2
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000180200200 18001-120-0000 Exhaust Port Gasket Φ30×Φ40×5.5 1

2 P3020011821A0000 18210-120E-0000 Exhaust Pipe Ⅰ 1

3 P302001181000000 18100-120E-0000 Muffler Assy 1

4 BGB6170-M8-BA B08-M8-2A Hexagon Nut M8 2 M8

5 BGB93-8 B01-8-B7 Spring Washer Φ8 2 8

6 PJ00000180500000 18006-120-0000 Sealing Gasket Φ32 1

7 PJ00000961000000 95081-115-0005 Draw Spring Aφ2.5×Φ14.5×62 4

8 P301001391600000 39160-101-0000 Oxygen Sensor 1

9 P3020011810A0000 1810A-120E-0000 Muffler Tube 1

10 BGB16674-M8×40 B05-M8×40-57 Hexagon Flange Bolt M8×40 2 M8×40

11 P107000180060000 18008-107-0000 Muffler Gasket 2

12 P115000180050000 18161-115-0000 Suspension Bushings 2

13 BGB6187-M8 B09-M8-27 Hexagon Flange Locked Nut M8 2 M8×1.25

14 P3010011830A0000 18171-120-0000 Flame Screen 1

15 P301001180040000 18305-120-0000 Tail Pipe Cap 1

16 BGB70.1-M6×20-B B15-M6×20-30 Socket Hexagon Screw M6×20-B 3 M6×20
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000902250100 90161-101-0013 Socket Hexagon Screw M6×16 6 M6×16

2 BGB845-ST4.2×16 B16-ST4.2×16-W7 Countersank Head Tapping Screws4.2×16 6 4.2×16

3 BGB16674-M10×1.25×16 B06-M10×1.25×16-57 Hexagon Flange Bolt M10×1.25×16 2 M10×16

4 BGB845-ST3.9×13 B18-ST3.9×13C-W7
Plate Head Tapping Screw With Cross Recess 
St3.9×13

4 ST3.9×13

5 BGB6177-M4 82711-148-0000 Hexagon Flange Nut  M4 4

6 P301001354250000 35340-120-2000 Front Turning Light （R）（LED Status） 1 （R）

7 P301001354000000 35310-120-2000 Front Turning Light （L）（LED Status） 1 （L）

8 P302001513000000 7360A-120E-0000 Front Bumper 1

9 P302001821010000 73602-120E-0000 Protection Cover Of Front Bumper 1

10 P302001515290400 Logo Plate " EMPTY" 1

11 PJ00000903500200 90441-102-0001 Nut Holder M6×6 4 M6×2

12 BGB16674-M8×20 B05-M8×20-57 Hexagon Flange Bolt M8×20 2 M8×20

13 BGB16674-M10×1.25×20 B06-M10×1.25×20-57 Hexagon Flange Bolt M10×1.25×20 2 M10×1.25×20
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 BGB16674-M8×16 B05-M8×16-57 Hexagon Flange Bolt M8×16 8 M8×16

2 BGB16674-M6×25 B05-M6×25-57 Hexagon Flange Bolt M6×25 2

3 PJ00000903460000 B09-M6-27 Cap Nut M6 2 B49-M6-27, GG14-004

4 BGB70.1-M8×25 93432-0802-5060 Socket Hexagon Screw M8×25 8 M8×25

5 BGB923-M8 90442-101-0007 Cap Nut M8 8 M8

6 PJ00000932200100 94147-120E-0002 Sealing Boot B, Shed Rod Joint 2 Ⅱ

7 P302001517200000 83502-120E-0000 Roof Rod Ii 1 （R)

8 P302001517400000 83511-120E-0000 Roof Rod  Iv 1 Ⅱ

9 P302001517300000 83509-120E-0000 Roof Rod  Iii 1 Ⅰ

10 P302001517100000 83501-120E-0000 Roof Rod  I 1 （L)

11 P302001517500000 83507-120E-0000 Roof Rod  V 1

12 PJ00000932200000 94147-120-0006 Sealing Boot A, Shed Rod Joint 2 Ⅰ
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P302001515030000 35010-120E-0100 Light Mounting Bracket I 1

2 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 2 M6×16

3 P311001351600000 35820-119-1000 Distance Headlight(L) 1 （L）

4 P311001351800000 35840-119-1000 Distance Headlight(R) 1 （R）

5 P301001352100000 35810-120-1000 Dipped Headlight(L) 1 （L）

6 P301001352300000 35830-120-1000 Dipped Headlight(R) 1 （R）

7 P302001822020000 82502-120E-0000 Headlight Mounting Cover,Left 1

8 P302001822030000 82503-120E-0000 Headlight Mounting Cover,Right 1

9 PJ00000905200500 90542-102-0003 Cross Large Plate Head Screw M6×16 6 M6×16

10 P302001515520000 54774-120E-0000  Headlamp Support Plate(L) 1 （R）

11 P302001515530000 54773-120E-0000 Headlamp Support Plate(R) 1 （L）

12 P301001343500000 34970-120-0000 Spotlight Pilot Wire 2

13 BGB845-ST4.2×13 B18-ST4.2×13C-W7 Pan Head Self-Tapping Screw With Cross Recess 
St4.2×13

4

14 PJ00000384140000 ERP Bulb H11;12V;55W 4
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001441800000 44520-120-0000 Main Brake Pump 1

2 P115000444620000 44923-115-0000 Fixing Clip Ⅲ,Fuel Pipe 2

3 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 3 M6×16

4 BGB93-8 B01-8-B7 Spring Washer Φ8 6

5 BGB16674-M8×25 B05-M8×25-57 Hexagon Flange Bolt M8×25 6 M8×25

6 P301001441100000 44200-120-0000 Front Brake Caliper Assy  (L) 1 (L) 

7 P301001441200000 44300-120-0000 Front Brake Caliper Assy (R) 1 (R) 

8 BGB16674-M8×25 B05-M8×25-57 Hexagon Flange Bolt M8×25 2 M8×25

9 P115000190230000 19038-120-0000 Water Pipe Clip V 1

10 P107000441120000
44203-115-0000/44204-115-
0000

Front Brake Pad 2

11 P102000443110000 Park Brake Pad 1

12 P301001443100000 44700-103-0000 Parking  Brake Assy 1

13 P301001441400000 Front Right Brake Oil Pipe 1

14 P301001441300000 Front Left Brake Oil Pipe 1

15 P301001442300000 Middle Oil Pipe 1

16 P301001445000000 44000-120-0100 Hydraulic Brake Subassembly Ⅲ 1

17 P301001440120000 Tee Joint Oil Pipe 1

18 P115000440010000 Oil Pipe Boltⅰ 7

19 P115000440020000 44004-115-0000 Gasket,Oil Pipe 16

20 P301001440140000 Mandril Assy 1

21 BGB16674-M6×25 Hexagon Flange Bolt M6×25 1

22 P301001440080000 Tee Joint,Oil Pipe 1
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P116000321000000 32100-116-0100 Voltage Regulator 1

2 BGB16674-M6×30 B05-M6×30-57 Hexagon Flange Bolt M6×30 2 M6×30

3 P301001377300000 37700-120-0000 Relay Assy 1

4 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 5 M6×16

5 PJ00000392000000 39200-120-0000 Ecu Controler 1 ECU

6 P115000377400000 73105-115-0000 Winch Relay 1

7 P301001377050000 37710-120-0000 Starting Relay 1

8 P301001343200000 34160-120-0000 Negative Cable, Battery 1

9 P301001322000000 32200-101-0100 Battery 12V/8Ah 1

10 PJ00000932300000 94052-120-0000 Battery Drawstring 175 1 Ⅱ

11 P302001341000000 34100-120E-0101 Main Cable 1

12 P302001342000000 34200-120E-0000 Efi Cable 1

13 P116000331000000 33100-116-0000 Ignition Coil 1

14 P113E00331010000 33120-113E-0000 Connecting Cable,Ignition Coil 1

15 BGB16674-M6×40 B05-M6×40-57 Hexagon Flange Bolt M6×40 1 M6×40

16 P1150003461A0000 34500-115-0000 Horn 2

17 P302001344500000 23527-120E-0000 Ground Wire L=280 1

18 BGB16674-M6×12 B05-M6×12-57 Hexagon Flange Bolt M6×12 1 M6x12

19 P312001343800000 73104-120-0000 Buzzer 1 (1100）

20 P301001344000000 73106-120-0000 Rectifier Output Wire 1 (1900）

21 P301001379450000 37910-120-0000 Speed Limiter 1

22 P311001346300000 34303-119-0000 Buzzer 1

23 P309001343400000 34910-119E-0000 Rectifier Output Wire 1

24 P311001346200000 34610-119-0100 Flasher 1

25 PJ00000383110000 36551-115-0000 Fuse 5A 2 5A

26 PJ00000383120000 36552-115-0000 Fuse 10A 3 10A

27 PJ00000383130000 36553-115-0000 Fuse 15A 4 15A

28 P115000899130000 Insulator Plug(Positive Pole) 1

29 P115000899140000 Insulator Plug(Negative Pole) 1
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001516130000 54647-120-0000 Speed Limit Block, Accelerator Pedal 1

2 PJ00000963000300 95082-112-0002 Torsional Spring D 2.5×15.5×114° 1

3 PJ000006103A1000 61030-120-0000 Throttle Cable L 1

4 P112000610700000 61061-112-0000 Mounting Seat , Accelerator Pedal 1

5 BGB70.1-M6×25 B15-M6×20-37 Socket Hexagon Screw M6×25 4 M6×20

6 P301001610600000 6106A-120-0000 Accelerator Pedal 1

7 BGB97.1-8 B04-8-B7 Plain Washer 8 1 8x16x1.6

8 BGB91-2.5×30 B12-2.5×30-W7 Cotter Pin 2.5×30 1 2.5x30

9 BGB16674-M6×35 B05-M6×35-57 Hexagon Flange Bolt M6×35 1 M6×35

10 BGB6177.1-M6 B22-M6-27 Hexagon Flange Nut M6 1 M6
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P3020014311A0000 4311A-120E-0000 Brake Pedal 1

2 PJ00000929003100 43114-120-0000 Cylindrical Bush 10.2×18×35 1

3 PJ00000963001100 95004-120E-0000 Torsional Spring L 1

4 BGB6187-M10×1.25 B10-M10×1.25-27 Hexagon Flange Locked Nut M10×1.25 1 M10

5 BGB16674-M10×55 B06-M10×1.25×55-57 Hexagon Flange Bolt M10×1.25×55 1 M10x55

6 P302001515080000 56147-120E-0000 Brake Pedal Mounting Seat 1

7 BGB16674-M8×16 B05-M8×16-57 Hexagon Flange Bolt M8×16 4
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P311001433300000 43340-119-0000 Hand Lever 1

2 BGB818-M3×16-BA B19-M3×16-21 Cross Plate Head Screw M3×16 1

3 P301001373100000 37130-120-0000 Microswitch 1

4 BGB16674-M8×16 B05-M8×16-57 Hexagon Flange Bolt M8×16 2 M8×16

5 BGB6187-M8 B09-M8-27 Hexagon Flange Locked Nut M8 2 M8

6 PJ000004323A0400 43210-120E-0000 Parking Cable E 1
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P302001825180000 83521-120E-0000 Roof Ⅰ 1

2 P117000862100000 83850-117-0000 Buckle Assy I 4 169×50

3 PJ00000931100000 94145-102-0003 Flat Rubber Washer Φ7×Φ20×2.5 8 7×20×2.5

4 BGB96.1-6 B03-6-B7 Plain Washer 6 8 6×18×1.6

5 PJ00000905200600 90542-102-0004 Cross Large Plate Head Screw M6×20 8 M6×20

6 BGB6177.1-M6 B22-M6-27 Hexagon Flange Nut M6 8 M6
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001892100000 89210-120-0000 Rearview Mirror (L) 38 1

2 P301001892200000 89220-120-0000 Rearview Mirror (R) 38 1

3 BGB70.1-M4×12 93432-0401-2060 Hexagon Socket Cap Screw  M4×12 8 M4×12

4 BGB6177-M6 B22-M6-27 Hexagon Flange Nut M6 2 M6                                                 

5 P301001353250000 35280-120-0000 Rear License Plate Lamps 1

6 PJ00000384310000 35171-115-0000 Position Light Bulb: 12V；W5W 1 （12V5W）

REAR MIRROR  
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P302001861150000 83800-120E-00A0 Windscreen(Split Type) 1

2 P117000862700000 83850-117-0000 Clamp  V 6

WINDSHIELD
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TORNADO 25O SPORT BODY PARTS CATALOG (2015+)

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 BGB16674-M8×16 B05-M8×16-57 Hexagon Flange Bolt M8×16 4 M8×16

2 P115000899020000 73103-115-0001 Guide Pulley, Winch 1

3 BGB16674-M10×1.25×20 B06-M10×1.25×16-57 Hexagon Flange Bolt M10×1.25×20 2 M10×1.25×16

4 P115000899010000 73102-115-0000 Hook 1

5 BGB97.1-8 B04-8-B7 Plain Washer 8 4 8

6 BGB93-8 B01-8-B7 Spring Washer Φ8 4 8

7 BGB6184-M10×1.25 87131-0010-0000 Hexagon Flange Locked Nut M10×1.25 2 M10

8 P115000899050000 73108-115-0000 Hand Strap 1

9 P115000899040000 73107-115-0000 Plastic Clip 1

10 P311001371550000 73120-119-0000 Control Switch, Winch 1

11 P115000377400000 73105-115-0000 Winch Relay 1

12 BGB16674-M6×16 B05-M6×16-57 Hexagon Flange Bolt M6×16 4 M6×16

13 P115000899090000 Fixing Pin Φ9.5×40 1

14 BGB91-2.5×30 B12-2×30-W7 Cotter Pin 2.5×30 1  2×32

15 P115000899110000 Winch Body (2500Lbs) 1

WINCH
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